SOLAR G-3705

POS NO. |SPARE PART DESCRIPTION |PCS. |PRODUCT NO.
1 AERATOR M24x1 1 [2206.93
2 AERATOR BODY 1 [2262.28
3 SPOUT 1 [2262.18
4 SPOUT SLEEVE 1 [2262.23
5 SLEEVE 1 |2028.25
6 HALF BUSHING 1 |2016.41
7 SCREW M5x6 1 |9903.140
8 O-RING SEAL(18.3x2.4)mm 3 [9916.161
9 BODY 1 [2262.84
10  |SCREW M8x8 1 |9903.025
11  |[SCREW M6x5 2 |9903.256
12 |MOUNTING KIT 1 |2002.49
13 |HOSE M10x1-9/16 24UNEF-450 | 2 [2901.015
14  |CARTRIDGE (@35)mm 1 |2043.19
15  [NUT M37x1.5 1 [2262.55
16 |SCREW M4x10 3 [9903.152
17 |HANDLE BODY 1 [2262.50
18 |SCREW M4x4 1 |9903.024
19  |[HANDLE 1 [2262.45
20  |HANDLE PLATE 1 [2262.60
21  |DRAIN PLUG 1 [2109.38
22 |PLUG SEAL 1 |2109.57
23 |DRAIN SWITCH ASSEMBLY 1 [2119.42
24  |PLUG SOCKET 1 [2109.34
25  |UPPER WASHER 1 [2109.56
26  |LOWER WASHER 1 [2109.55
27  |DRAIN BODY G1 1/4" 1 [2109.30
28 |COLUMN 1 |2262.81
29  |SCREW M6x16 4 [9903.278
30 |WASHER 1 |2062.68
31 |DISCHARGE PIPE 1 |2062.66
32 [NUTG11/4 1 |2062.67




	G-3705

